General

Nursing

Vital Signs	
[X] Vital signs - T/P/R/BP	Routine, Per unit protocol, Starting S
Activity	
[] Up in chair	Routine, 2 times daily
	Specify: Up in chair
	Additional modifier:
[] Ambulate with assistance	Routine, 4 times daily, Starting S+1
	Specify: with assistance
Nursing	
[X] Telemetry	"And" Linked Panel
[X] Telemetry monitoring	Routine, Continuous
	Order: Place in Centralized Telemetry Monitor: EKG
	Monitoring Only (Telemetry Box)
	Reason for telemetry:
	Can be off of Telemetry for tests and baths? Yes
[X] Telemetry Additional Setup Information	Routine, Continuous
	High Heart Rate (BPM): 120
	Low Heart Rate(BPM): 50
	High PVC's (per minute): 10
	High SBP(mmHg): 175
	Low SBP(mmHg): 100
	High DBP(mmHg): 95
	Low DBP(mmHg): 40
	Low Mean BP: 60
	High Mean BP: 120
	Low SPO2(%): 94
[X] Intake and output	Routine, Every shift
	Strict
[X] Weigh patient	Routine, Daily
[] Drain care - Jackson Pratt	Routine, Every 8 hours
	Type of drain: Jackson Pratt
	Specify location: Abdominal
	Drain Number:
	Drainage/Suction: To Compression (Bulb) Suction
[X] Drain care - T-tube	Routine, Every shift
	Type of drain: T-Tube
	Specify location:
	Drain Number:
[V] Mound core instructions (for a tout)	Drainage/Suction: To Gravity
[X] Wound care instructions (free text)	Routine, Every 12 hours
	Remove and replace dressing if draining
[] Drain care	Routine, 2 times daily
	Type of drain: Chest Tube
	Specify location:
	Drain Number:
1 Necessaria tube meinterance	Drainage/Suction:
[] Nasogastric tube maintenance	Routine, Continuous
1. Ealass anthestan anna	Tube Care Orders: To Low Intermittent Suction

[] Foley catheter care

Orders: Maintain, to gravity to straight drainage with standard Foley care

Routine, Until discontinued, Starting S

[X] Patient may shower	Routine, Daily, Starting S+1 at 6:00 AM Specify:
	Additional modifier:
	With assistance after POD # if ambulatory
[X] Head of bed 30 degrees	Routine, Until discontinued, Starting S Head of bed: 30 degrees
[] Bedside glucose	Routine, 4 times daily before meals and at bedtime Notify Endocrine if blood glucose is LESS than 70 or GREATER than 180
[] Bedside glucose	Routine, Every 6 hours Notify Endocrine if blood glucose is LESS than 70 or GREATER than 180
[X] Patient to wear mask	Routine, Until discontinued, Starting S while undergoing tests in other parts of the hospital and when walking in hallway
[] All orders to be cleared through Liver Attending or NP	Routine, Until discontinued, Starting S
Notify	
[X] Physician communication order	STAT, Until discontinued, Starting S Study Coordinator; Notification Reason: If patient is enrolled ir research study
Diet	
[] Diet - Post transplant	Diet effective now, Starting S Diet(s): Post Transplant Advance Diet as Tolerated? Liquid Consistency: Fluid Restriction: Foods to Avoid:
[] NPO - Except meds	Diet effective now, Starting S NPO: Except meds Pre-Operative fasting options:
[] Oral supplements	Routine Can/Bottle Supplements (8oz/240mL): Can/Bottle Supplements (8oz/240mL): Number of Cans/Bottles (8oz/240mL) each administration:
IV Fluids	
IV Fluids (Single Response)	
() sodium chloride 0.45 % infusion	75 mL/hr, intravenous, continuous, Post-op Replace urine output with continuous IV 0.45% sodium chloride mL per mL. Replacement fluids not to exceed a maximum of 250 mL per hour and a minimum of 75 mL per hour.
() sodium chloride 0.45 % 1,000 mL with sodium bicarbonate 75 mEq/L infusion	75 mL/hr, intravenous, continuous, Post-op Replace urine output with continuous IV 0.45% sodium chloride with 75 mEq sodium bicarbonate mL per mL. Replacement fluids not to exceed a maximum of 250 mL per hour and a minimum of 75 mL per hour

Medications

Immunosuppressants

Nasogastric, daily at 1800, Starting S+1, Post-op Clamp Nasogastric tube times 1 hour.
oral, 2 times daily at 0600, 1800, Starting S+1, Post-op
Nasogastric, daily at 1800, Starting S+1, Post-op Clamp Nasogastric tube times 1 hour.
oral, 2 times daily at 0600, 1800, Starting S+1, Post-op
500 mg, Nasogastric, 2 times daily at 0600, 1800
1,000 mg, Nasogastric, 2 times daily at 0600, 1800
500 mg, oral, every 12 hours
1,000 mg, oral, every 12 hours
1 tablet, oral, 3 times weekly, Post-op
Type of Therapy: Continued from PTA 20 mL, Nasogastric, 3 times weekly, Post-op
Reason for Therapy:
"And" Linked Panel
2.5 mg, nebulization, Respiratory Therapy - Daily, Starting S+3, For 1 Doses, Post-op
Give as premedication for pentamidine dose. Aerosol Delivery Device: Hand-Held Nebulizer
300 mg, nebulization, Respiratory Therapy - Daily, Starting S+3, For 1 Doses, Post-op Administer on POD #3
5 mg/kg, intravenous, nightly, Post-op Reason for Therapy:
2.5 mg/kg, intravenous, nightly, Post-op Reason for Therapy:
0.625 mg/kg, intravenous, nightly, Post-op Reason for Therapy:
0.625 mg/kg, intravenous, every 48 hours, Post-op Reason for Therapy:
2.5 mg/kg, intravenous, nightly, Post-op Reason for Therapy:
5 mg/kg, intravenous, every 8 hours, Post-op
5 mg/kg, intravenous, every 8 hours, Post-op Reason for Therapy: 600 mg, oral, every 12 hours, Post-op
5 mg/kg, intravenous, every 8 hours, Post-op Reason for Therapy: 600 mg, oral, every 12 hours, Post-op Reason for Therapy: 450 mg, oral, daily, Post-op
5 mg/kg, intravenous, every 8 hours, Post-op Reason for Therapy: 600 mg, oral, every 12 hours, Post-op Reason for Therapy:
 5 mg/kg, intravenous, every 8 hours, Post-op Reason for Therapy: 600 mg, oral, every 12 hours, Post-op Reason for Therapy: 450 mg, oral, daily, Post-op Reason for Therapy: 450 mg, oral, daily, Post-op

[] nystatin (MYCOSTATIN) 100,000 unit/mL suspension	5 mL, oral, once, For 1 Doses, Post-op For patients with Lab MEDS LESS than or EQUAL to 21; Swish and swallow on-call to OR. Type of Therapy: New Anti-Infective Order
	Reason of Therapy: Surgical Prophylaxis
 fluconazole (DIFLUCAN) tablet: for patients with hospital stay GREATER THAN 48 hours or Lab MELD GREATER THAN 21 	
Select this option for patients in hospital GREATER THAN 48 h	ours or with Lab MELD GREATER THAN 21
[] fluconazole (DIFLUCAN) tablet	400 mg, oral, once, For 1 Doses, Post-op If in hospital GREATER THAN 48 hours or Lab MELD GREATER THAN 21; On-call to OR with sip of water Type of Therapy: New Anti-Infective Order
 () voriconazole (VFEND) tablet: if patient in ICU or Lab MELD GREATER THAN or EQUAL to 30 (Single Response) 	Reason of Therapy: Surgical Prophylaxis
Select this option for ICU patients or patients with Lab MELD G	REATER THAN or EQUAL to 30
() voriconazole (VFEND) tablet	200 mg, oral, once, For 1 Doses, Post-op If patient is in ICU or Lab MELD GREATER THAN or EQUAL to 30; On-Call to OR with sip of water. Type of Therapy: New Anti-Infective Order Reason of Therapy: Surgical Prophylaxis
() voriconazole (VFEND) IVPB	intravenous, for 2 Hours, every 12 hours, Post-op Reason for Therapy:
 Select one of the following antibiotics: () ampicillin-sulbactam (UNASYN) IV: for Lab MELD LESS THAN or EQUAL to 25 (Single Response) Select this option for patients with Lab MELD LESS THAN or E 	QUAL to 25
() ampicillin-sulbactam (UNASYN) IV	3 g, intravenous, once, For 1 Doses, Post-op For 48 hour post-operative; Please send all cultures prior to staring antibiotic. Type of Therapy: New Anti-Infective Order Reason for Therapy: Surgical Prophylaxis
() piperacillin-tazobactam (ZOSYN) IV: for ICU patients or	
patients with Lab MELD GREATER THAN 25 Select this option for ICU patients or patients with Lab MELD G	REATER THAN 25.
[] piperacillin-tazobactam (ZOSYN) IV	3.375 g, intravenous, once, For 1 Doses, Post-op For 48 hours postoperative; Please send all cultures prior to starting antibiotic. Type of Therapy: New Anti-Infective Order Reason for Therapy: Surgical Prophylaxis
 () IMIpenem-cilastin (PRIMAXIN) IV or ERTApenem (INVANZ) IV - for Penicillin Allergic patients (Single Response) 	
Select one of the following below for Penicillin Allergic patients.	
() meropenem (MERREM) IV	500 mg, intravenous, once, For 1 Doses, Pre-op Administer 1 hour prior to skin incision; to be dispensed in Dunn OR and administered by Anesthesia. Type of Therapy: New Anti-Infective Order Reason for Therapy: Surgical Prophylaxis

() ertapenem (INVanz) IV	1 g, intravenous, once, For 1 Doses, Post-op for 48 hours postoperative; Please send all cultures prior to starting antibiotic. Type of Therapy: New Anti-Infective Order Reason for Therapy: Surgical Prophylaxis
Stress Ulcer Prophylaxis (Single Response)	
() pantoprazole (PROTONIX) EC tablet	40 mg, oral, daily at 0600, Post-op Indication(s) for Proton Pump Inhibitor (PPI) Therapy:

() famotidine (PEPCID) tablet	20 mg, oral, daily, Post-op
Other Medications	
[] ursodiol (ACTIGALL) capsule	300 mg, oral, 2 times daily, Post-op
[] URSODIOL 60 MG/ML SUSP (ACTIGALL) 60 mg/ml oral suspension	300 mg, Nasogastric, 2 times daily, Post-op
[] aspirin chewable tablet	81 mg, oral, daily, Post-op
[] aspirin tablet	325 mg, oral, daily, Post-op
[] calcium carbonate-vitamin D3 250-125 mg-unit per tablet	2 tablet, oral, 3 times daily, Post-op
[] magnesium oxide (MAG-OX) tablet	400 mg, oral, 3 times daily, Post-op
[X] bacitracin ointment	Topical, daily, Post-op Apply to ALL Stapled Wounds

PCA Medications - HMSL, HMW, HMSTC, HMSTJ Only (Single Response)

() hydromorPHONE PCA (DILAUDID) 15 mg/30 mL	
[] hydromorPHONE (DILAUDID) 15 mg/30 mL PCA	Loading Dose (optional): Not Ordered PCA Dose: 0.2 mg Lockout: Not Ordered Continuous Dose: 0 mg/hr MAX (Four hour dose limit): 3 mg intravenous, continuous, Post-op Management of breakthrough pain. Administer only if respiratory rate 12 per minute or more and POSS level of 2 or less. If more than 2 bolus doses in 12 hours or if pain persists after increase in demand dose, call ordering prescriber. For breakthrough pain in patients ages 19-59 years old with normal renal function, may bolus {Bolus Dose:26662::"0.2"} mg every {Bolus Frequency:26663::"3"} hours as needed. If pain persists, may increase PCA demand dose by {PCA Dose:26664::"0.1"} mg ONCE. Adjust doses for age, renal function or other factors. Turn Off PCA Continuous Dose (Basal Rate) On Date: Turn Off PCA Continuous Dose (Basal Rate) At Time:
[] Vital signs - T/P/R/BP	Routine, Per unit protocol - Initially and every 30 minutes for 1 hour after PCA started, bolus administration or dose change; then - Every hour x 2 starting second hour after PCA started, bolus administered or dose change; then - Every 4 hours until PCA therapy is discontinued. - Immediately following PCA administration tubing change, Post-op
[] Richmond agitation sedation scale	Routine, Once Hold infusion daily at: Target RASS: BIS Monitoring (Target BIS: 40-60): 60 minutes after administration of pain medication AND every 4 hours. Assess and document side effects of at least every 4 hours for duration of therapy and when patient complains of pain and/or side effects., Post-op

[] Notify Physician (Specify)	 Routine, Until discontinued, Starting S, - PCA pump infusion discontinued for any reason Inadequate analgesia Prior to administration of any other narcotics, antiemetics, or sedatives other than those ordered by the prescriber responsible for IV PCA therapy PCA pump discontinued by any service other than the prescriber responsible for IV PCA therapy, Post-op
[] Stop the PCA pump and call ordering physician and/or CERT team for any of the following:	Routine, Until discontinued, Starting S, - Respiratory rate 10 per minute or less - Severe and/or recent confusion or disorientation - POSS sedation level 4: Somnolent and difficult to arouse - Sustained hypotension (SBP less than 90) - Excessive nausea or vomiting - Urinary retention, Post-op
[] naloxone (NARCAN) 0.4 mg/mL injection 0.2 mg	0.2 mg, intravenous, once PRN, respiratory depression, as needed for respiratory rate 8 per minute or less OR patient somnolent and difficult to arouse (POSS GREATER than 3)., For 1 Doses, Post-op Repeat Naloxone 0.2 mg once in 2 minutes if necessary (MAXIMUM 0.4 mg). If naloxone is needed, please call the ordering physician and/or CERT team. Monitor vital signs (pulse oximetry, P/R/BP) every 15 minutes for 3 times.
() fentaNYL PCA (SUBLIMAZE) 600 mcg/30 mL	
[] fentaNYL (SUBLIMAZE) 600 mcg/30 mL PCA	Loading Dose (optional): Not Ordered PCA Dose: 10 mcg Lockout Interval: Not Ordered Continuous Dose: 0 mcg/hr MAX (Four hour dose limit): 150 mcg intravenous, continuous, Post-op Management of breakthrough pain. Administer only if respiratory rate 12 per minute or more and POSS level of 2 or less. If more than 2 bolus doses in 12 hours or if pain persists after increase in demand dose, call ordering prescriber. For breakthrough pain in patient 19-59 years old, may bolus {Bolus Dose:26656::"25"} mcg every {Bolus Frequency:26655::"2"} hours as needed. If pain persists, may increase PCA demand dose by {PCA Dose:26654::"10"} mcg ONCE. Adjust doses for age, renal function or other factors. Turn Off PCA Continuous Dose (Basal Rate) On Date: Turn Off PCA Continuous Dose (Basal Rate) At Time:
[] Vital signs - T/P/R/BP	Routine, Per unit protocol - Initially and every 30 minutes for 1 hour after PCA started, bolus administration or dose change; then - Every hour x 2 starting second hour after PCA started, bolus administered or dose change; then - Every 4 hours until PCA therapy is discontinued. - Immediately following PCA administration tubing change, Post-op
[] Richmond agitation sedation scale	Routine, Once Hold infusion daily at: Target RASS: BIS Monitoring (Target BIS: 40-60): 60 minutes after administration of pain medication AND every 4 hours. Assess and document side effects of at least every 4 hours for duration of therapy and when patient complains of pain and/or side effects., Post-op

[] Notify Physician (Specify)	Routine, Until discontinued, Starting S, - PCA pump infusion discontinued for any reason - Inadequate analgesia - Prior to administration of any other narcotics, antiemetics,
	or sedatives other than those ordered by the prescriber
	responsible for IV PCA therapy
	- PCA pump discontinued by any service other than the
	prescriber responsible for IV PCA therapy, Post-op
[] Stop the PCA pump and call ordering physician and/or	Routine, Until discontinued, Starting S, - Respiratory rate 10 per minute or less
CERT team for any of the following:	- Severe and/or recent confusion or disorientation
	- POSS sedation level 4: Somnolent and difficult to arouse
	- Sustained hypotension (SBP less than 90)
	- Excessive nausea or vomiting
[] relevens (NADCAN) 0.4 ms/ml injection 0.0 ms	- Urinary retention, Post-op
[] naloxone (NARCAN) 0.4 mg/mL injection 0.2 mg	0.2 mg, intravenous, once PRN, respiratory depression, as needed for respiratory rate 8 per minute or less OR patient somnolent and difficult to arouse (POSS GREATER than 3)., For 1 Doses, Post-op
	Repeat Naloxone 0.2 mg once in 2 minutes if necessary (MAXIMUM 0.4 mg). If naloxone is needed, please call the ordering physician and/or CERT team. Monitor vital signs
	(pulse oximetry, P/R/BP) every 15 minutes for 3 times.
PCA Medications (Single Response)	
() hydromorPHONE PCA (DILAUDID) 15 mg/30 mL	
[] hydromorPHONE (DILAUDID) 15 mg/30 mL PCA	Loading Dose (optional): Not Ordered PCA Dose: 0.2
	mg Lockout: Not Ordered Continuous Dose: 0 mg/hr MAX (Four hour dose limit): 3 mg
	intravenous, continuous, Post-op
	Management of breakthrough pain. Administer only if
	respiratory rate 12 per minute or more and POSS level of 2
	or less. If more than 2 bolus doses in 12 hours or if pain persists after increase in demand dose, call ordering
	prescriber. For breakthrough pain in patients ages 19-59
	years old with normal renal function, may bolus {Bolus
	Dose:26662::"0.2"} mg every {Bolus Frequency:26663::"3"}
	hours as needed. If pain persists, may increase PCA
	demand dose by {PCA Dose:26664::"0.1"} mg ONCE. Adjust doses for age, renal function or other factors.
	Turn Off PCA Continuous Dose (Basal Rate) On Date:
	Turn Off PCA Continuous Dose (Basal Rate) At Time:
[] Vital signs - T/P/R/BP	Routine, Per unit protocol
	- Initially and every 30 minutes for 1 hour after PCA started,
	bolus administration or dose change; then - Every hour x 2 starting second hour after PCA started,
	bolus administered or dose change; then
	- Every 4 hours until PCA therapy is discontinued.
	- Immediately following PCA administration tubing change,
	Post-op
[] Richmond agitation sedation scale	Routine, Once
	Hold infusion daily at: Target RASS:
	BIS Monitoring (Target BIS: 40-60):
	60 minutes after administration of pain medication AND
	every 4 hours. Assess and document side effects of at least
	every 4 hours for duration of therapy and when patient
11	complains of pain and/or side effects., Post-op

[] Notify Physician (Specify)	Routine, Until discontinued, Starting S, - PCA pump infusion discontinued for any reason - Inadequate analgesia - Prior to administration of any other narcotics, antiemetics,
	or sedatives other than those ordered by the prescriber
	responsible for IV PCA therapy
	 PCA pump discontinued by any service other than the prescriber responsible for IV PCA therapy, Post-op
[] Stop the PCA pump and call ordering physician and/or	Routine, Until discontinued, Starting S, - Respiratory rate 10
CERT team for any of the following:	per minute or less
	 Severe and/or recent confusion or disorientation POSS sedation level 4: Somnolent and difficult to arouse Sustained hypotension (SBP less than 90)
	- Excessive nausea or vomiting
	- Urinary retention, Post-op
[] naloxone (NARCAN) 0.4 mg/mL injection 0.2 mg	0.2 mg, intravenous, once PRN, respiratory depression, as needed for respiratory rate 8 per minute or less OR patient
	somnolent and difficult to arouse (POSS GREATER than 3)., For 1 Doses, Post-op
	Repeat Naloxone 0.2 mg once in 2 minutes if necessary
	(MAXIMUM 0.4 mg). If naloxone is needed, please call the
	ordering physician and/or CERT team. Monitor vital signs (pulse oximetry, P/R/BP) every 15 minutes for 3 times.
() fentaNYL PCA (SUBLIMAZE) 1500 mcg/30 mL	(pulse oximetry, 1717b) / every 13 minutes for 5 times.
[] fentaNYL (SUBLIMAZE) 1500 mcg/30 mL PCA	Loading Dose (optional): Not Ordered PCA Dose: 10
	mcg Lockout (recommended 6-8 min): Not
	Ordered Continuous Dose: 0 mcg/hr MAX (Four hour dose limit): 150 mcg
	intravenous, continuous, Post-op
	Management of breakthrough pain. Administer only if respiratory rate 12 per minute or more and POSS level of 2
	or less. If more than 2 bolus doses in 12 hours or if pain persists after increase in demand dose, call ordering
	prescriber. For breakthrough pain in patient 19-59 years old, may bolus {Bolus Dose:26656::"25"} mcg every {Bolus
	Frequency:26655::"2"} hours as needed. If pain persists, may increase PCA demand dose by {PCA Dose:26654::"10"}
	mcg ONCE. Adjust doses for age, renal function or other factors.
	Turn Off PCA Continuous Dose (Basal Rate) On Date: Turn Off PCA Continuous Dose (Basal Rate) At Time:
[] Vital signs - T/P/R/BP	Routine, Per unit protocol - Initially and every 30 minutes for 1 hour after PCA started,
	bolus administration or dose change; then
	- Every hour x 2 starting second hour after PCA started,
	bolus administered or dose change; then
	 Every 4 hours until PCA therapy is discontinued. Immediately following PCA administration tubing change,
	Post-op
[] Richmond agitation sedation scale	Routine, Once
	Hold infusion daily at:
	Target RASS: BIS Monitoring (Target BIS: 40-60):
	60 minutes after administration of pain medication AND
	every 4 hours. Assess and document side effects of at least
	every 4 hours for duration of therapy and when patient complains of pain and/or side effects., Post-op
1	כטווקומווז טו קמוו מוטיטו זוער פוופטוג, רטגרטף

[] Notify Physician (Specify)	 Routine, Until discontinued, Starting S, - PCA pump infusion discontinued for any reason Inadequate analgesia Prior to administration of any other narcotics, antiemetics, or sedatives other than those ordered by the prescriber responsible for IV PCA therapy PCA pump discontinued by any service other than the prescriber responsible for IV PCA therapy, Post-op
[] Stop the PCA pump and call ordering physician and/or CERT team for any of the following:	Routine, Until discontinued, Starting S, - Respiratory rate 10 per minute or less - Severe and/or recent confusion or disorientation - POSS sedation level 4: Somnolent and difficult to arouse - Sustained hypotension (SBP less than 90) - Excessive nausea or vomiting - Urinary retention, Post-op
[] naloxone (NARCAN) 0.4 mg/mL injection 0.2 mg	0.2 mg, intravenous, once PRN, respiratory depression, as needed for respiratory rate 8 per minute or less OR patient somnolent and difficult to arouse (POSS GREATER than 3)., For 1 Doses, Post-op Repeat Naloxone 0.2 mg once in 2 minutes if necessary (MAXIMUM 0.4 mg). If naloxone is needed, please call the ordering physician and/or CERT team. Monitor vital signs (pulse oximetry, P/R/BP) every 15 minutes for 3 times.
IV for Severe Pain (Pain Score 7-10): For Patients GREATER If you select a PCA option above you will not be allowed to als (adjust dose for renal/liver function and age)	

() fentaNYL (SUBLIMAZE) injection	25 mcg, intravenous, every 3 hours PRN, severe pain (score 7-10), Post-op
() morphine injection	2 mg, intravenous, every 3 hours PRN, severe pain (score 7-10), Post-op
() HYDROmorphone (DILAUDID) injection	0.5 mg, intravenous, every 3 hours PRN, severe pain (score 7-10), Post-op

IV for Severe Pain (Pain Score 7-10): For Patients LESS than 65 years old (Single Response) If you select a PCA option above you will not be allowed to also order IV PRN pain medications from this section (adjust dose for renal/liver function and age)

() fentaNYL (SUBLIMAZE) injection	50 mcg, intravenous, every 3 hours PRN, severe pain (score 7-10), Post-op
() morphine injection	4 mg, intravenous, every 3 hours PRN, severe pain (score 7-10), Post-op
() HYDROmorphone (DILAUDID) injection	0.8 mg, intravenous, every 3 hours PRN, severe pain (score 7-10), Post-op

VTE

DVT Risk and Prophylaxis Tool (Single Response)

Low Risk Definition Moderate Risk Definition Pharmacologic prophylaxis must be addressed. Mechanical prophylaxis is optional unless pharmacologic is contraindicated. High Risk Definition Both pharmacologic AND mechanical prophylaxis must be addressed. Age less than 60 years and NO other VTE risk factors One or more of the following medical conditions: One or more of the following medical conditions: Patient already adequately anticoagulated CHF, MI, lung disease, pneumonia, active inflammation, dehydration, varicose veins, cancer, sepsis, obesity, previous stroke, rheumatologic disease, sickle cell disease, leg swelling, ulcers, venous stasis and nephrotic syndrome Thrombophilia (Factor V Leiden, prothrombin variant mutations, anticardiolipin antibody syndrome; antithrombin, protein C or protein S deficiency; hyperhomocysteinemia; myeloproliferative disorders) Age 60 and above Severe fracture of hip, pelvis or leg Central line Acute spinal cord injury with paresis History of DVT or family history of VTE Multiple major traumas Anticipated length of stay GREATER than 48 hours Abdominal or pelvic surgery for CANCER Less than fully and independently ambulatory Acute ischemic stroke Estrogen therapy History of PE Moderate or major surgery (not for cancer) Major surgery within 3 months of admission () Low Risk of DVT [] Low Risk (Single Response) () Low risk of VTE Routine, Once Low risk: Due to low risk, no VTE prophylaxis is needed. Will encourgae early ambulation PACU & Post-op Moderate Risk of DVT - Surgical () Address pharmacologic prophylaxis by selecting one of the following. Mechanical prophylaxis is optional unless pharmacologic prophylaxis is contraindicated. [] Moderate Risk [] Moderate risk of VTE Routine, Once, PACU & Post-op [] Moderate Risk Pharmacological Prophylaxis - Surgical Patient (Single Response) () Patient is currently receiving therapeutic anticoagulation Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op () Contraindications exist for pharmacologic prophylaxis Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe 40 mg, subcutaneous, daily at 0600 (time critical), Starting S+1 () enoxaparin (LOVENOX) syringe - For Patients with CrCL 30 mg, subcutaneous, daily at 0600 (time critical), Starting LESS than 30 mL/min S+1 For Patients with CrCL LESS than 30 mL/min () enoxaparin (LOVENOX) syringe - For Patients weight 30 mg, subcutaneous, 2 times daily at 0600, 1800 (time between 100-139 kg and CrCl GREATER than 30 critical). Starting S+1 mL/min For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min enoxaparin (LOVENOX) syringe - For Patients weight 40 mg, subcutaneous, 2 times daily at 0600, 1800 (time 140 kg or GREATER and CrCl GREATER than 30 critical), Starting S+1 For Patient weight of 140 kg or GREATER and CrCl mL/min GREATER than 30 mL/min

() fondaparinux (ARIXTRA) injection	2.5 mg, subcutaneous, daily, Starting S+1, PACU & Post-op
	If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT) do NOT order this medication. Contraindicated in patients LESS than
	50kg, prior to surgery/invasive procedure, or CrCl LESS than 30 mL/min.
	This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
() heparin (porcine) injection	5,000 Units, subcutaneous, every 8 hours, S+1 at 6:00
() heparin (porcine) injection (Recommended for patients	AM, PACU & Post-op 5,000 Units, subcutaneous, every 12 hours, S+1 at 6:00
with high risk of bleeding, e.g. weight < 50kg and age > 75yrs)	AM, PACU & Post-op Recommended for patients with high risk of bleeding, e.g.
	weight LESS than 50kg and age GREATER than 75yrs.
() warfarin (COUMADIN) tablet	oral, daily at 1700 (time critical), Starting S+1, PACU & Post-op Indication:
() Pharmacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S
	Indication:
[] Mechanical Prophylaxis (Single Response)	
() Contraindications exist for mechanical prophylaxis	Routine, Once No mechanical VTE prophylaxis due to the following contraindication(s):
	PACU & Post-op
 Place/Maintain sequential compression device continuous 	Routine, Continuous, PACU & Post-op
() Place sequential compression device and antiembolic	"And" Linked Panel
stockings	
[] Place/Maintain sequential compression device continuous	Routine, Continuous, PACU & Post-op
 [] Place/Maintain sequential compression device continuous [] Place antiembolic stockings Moderate Risk of DVT - Non-Surgical 	Routine, Once, PACU & Post-op
 [] Place/Maintain sequential compression device continuous [] Place antiembolic stockings Moderate Risk of DVT - Non-Surgical Address pharmacologic prophylaxis by selecting one of the follopharmacologic prophylaxis is contraindicated. 	Routine, Once, PACU & Post-op
 [] Place/Maintain sequential compression device continuous [] Place antiembolic stockings Moderate Risk of DVT - Non-Surgical Address pharmacologic prophylaxis by selecting one of the follopharmacologic prophylaxis is contraindicated. [] Moderate Risk 	Routine, Once, PACU & Post-op
 [] Place/Maintain sequential compression device continuous [] Place antiembolic stockings Moderate Risk of DVT - Non-Surgical Address pharmacologic prophylaxis by selecting one of the folic pharmacologic prophylaxis is contraindicated. [] Moderate Risk [] Moderate risk of VTE 	Routine, Once, PACU & Post-op
 [] Place/Maintain sequential compression device continuous [] Place antiembolic stockings Moderate Risk of DVT - Non-Surgical Address pharmacologic prophylaxis by selecting one of the follopharmacologic prophylaxis is contraindicated. [] Moderate Risk 	Routine, Once, PACU & Post-op
 [] Place/Maintain sequential compression device continuous [] Place antiembolic stockings Moderate Risk of DVT - Non-Surgical Address pharmacologic prophylaxis by selecting one of the folic pharmacologic prophylaxis is contraindicated. [] Moderate Risk [] Moderate Risk of VTE [] Moderate Risk Pharmacological Prophylaxis - 	Routine, Once, PACU & Post-op owing. Mechanical prophylaxis is optional unless Routine, Once, PACU & Post-op Routine, Once
 [] Place/Maintain sequential compression device continuous [] Place antiembolic stockings Moderate Risk of DVT - Non-Surgical Address pharmacologic prophylaxis by selecting one of the folic pharmacologic prophylaxis is contraindicated. [] Moderate Risk [] Moderate risk of VTE [] Moderate Risk Pharmacological Prophylaxis - Non-Surgical Patient (Single Response) 	Routine, Once, PACU & Post-op owing. Mechanical prophylaxis is optional unless Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following:
 [] Place/Maintain sequential compression device continuous [] Place antiembolic stockings Moderate Risk of DVT - Non-Surgical Address pharmacologic prophylaxis by selecting one of the folic pharmacologic prophylaxis is contraindicated. [] Moderate Risk [] Moderate risk of VTE [] Moderate Risk Pharmacological Prophylaxis - Non-Surgical Patient (Single Response) 	Routine, Once, PACU & Post-op owing. Mechanical prophylaxis is optional unless Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s):
 [] Place/Maintain sequential compression device continuous [] Place antiembolic stockings Moderate Risk of DVT - Non-Surgical Address pharmacologic prophylaxis by selecting one of the folic pharmacologic prophylaxis is contraindicated. [] Moderate Risk [] Moderate Risk Pharmacological Prophylaxis - Non-Surgical Patient (Single Response) () Patient is currently receiving therapeutic anticoagulation 	Routine, Once, PACU & Post-op owing. Mechanical prophylaxis is optional unless Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following
 [] Place/Maintain sequential compression device continuous [] Place antiembolic stockings Moderate Risk of DVT - Non-Surgical Address pharmacologic prophylaxis by selecting one of the folic pharmacologic prophylaxis is contraindicated. [] Moderate Risk [] Moderate Risk of VTE [] Moderate Risk Pharmacological Prophylaxis - Non-Surgical Patient (Single Response) () Patient is currently receiving therapeutic anticoagulation 	Routine, Once, PACU & Post-op owing. Mechanical prophylaxis is optional unless Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op 40 mg, subcutaneous, daily at 1700 (time critical), Startin
 [] Place/Maintain sequential compression device continuous [] Place antiembolic stockings Moderate Risk of DVT - Non-Surgical Address pharmacologic prophylaxis by selecting one of the folic pharmacologic prophylaxis is contraindicated. [] Moderate Risk [] Moderate Risk Pharmacological Prophylaxis - Non-Surgical Patient (Single Response) () Patient is currently receiving therapeutic anticoagulation () Contraindications exist for pharmacologic prophylaxis () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe 	Routine, Once, PACU & Post-op owing. Mechanical prophylaxis is optional unless Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op 40 mg, subcutaneous, daily at 1700 (time critical), Startin S 30 mg, subcutaneous, daily at 1700 (time critical), Startin
 [] Place/Maintain sequential compression device continuous [] Place antiembolic stockings Moderate Risk of DVT - Non-Surgical Address pharmacologic prophylaxis by selecting one of the folic pharmacologic prophylaxis is contraindicated. [] Moderate Risk [] Moderate Risk Pharmacological Prophylaxis - Non-Surgical Patient (Single Response) () Patient is currently receiving therapeutic anticoagulation () Contraindications exist for pharmacologic prophylaxis () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe 	Routine, Once, PACU & Post-op owing. Mechanical prophylaxis is optional unless Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op 40 mg, subcutaneous, daily at 1700 (time critical), Startin S 30 mg, subcutaneous, daily at 1700 (time critical), Startin S
 [] Place/Maintain sequential compression device continuous [] Place antiembolic stockings Moderate Risk of DVT - Non-Surgical Address pharmacologic prophylaxis by selecting one of the folic pharmacologic prophylaxis is contraindicated. [] Moderate Risk [] Moderate Risk Pharmacological Prophylaxis - Non-Surgical Patient (Single Response) () Patient is currently receiving therapeutic anticoagulation () Contraindications exist for pharmacologic prophylaxis () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min 	Routine, Once, PACU & Post-op owing. Mechanical prophylaxis is optional unless Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op 40 mg, subcutaneous, daily at 1700 (time critical), Startin S 30 mg, subcutaneous, daily at 1700 (time critical), Startin S For Patients with CrCL LESS than 30 mL/min
 [] Place/Maintain sequential compression device continuous [] Place antiembolic stockings Moderate Risk of DVT - Non-Surgical Address pharmacologic prophylaxis by selecting one of the folic pharmacologic prophylaxis is contraindicated. [] Moderate Risk [] Moderate Risk Pharmacological Prophylaxis - Non-Surgical Patient (Single Response) () Patient is currently receiving therapeutic anticoagulation () Contraindications exist for pharmacologic prophylaxis () enoxaparin (LOVENOX) injection (Single Response) () enoxaparin (LOVENOX) syringe () enoxaparin (LOVENOX) syringe 	Routine, Once, PACU & Post-op owing. Mechanical prophylaxis is optional unless Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op 40 mg, subcutaneous, daily at 1700 (time critical), Startin S 30 mg, subcutaneous, daily at 1700 (time critical), Startin S

() fondapar	inux (ARIXTRA) injection	2.5 mg, subcutaneous, daily, PACU & Post-op If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT), do NOT order this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCl LESS than 30 mL/min This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
() heparin (porcine) injection	5,000 Units, subcutaneous, every 8 hours, PACU & Post-op
	porcine) injection (Recommended for patients	5,000 Units, subcutaneous, every 12 hours, PACU &
	risk of bleeding, e.g. weight < 50kg and age >	Post-op
75yrs)		Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
() warfarin	(COUMADIN) tablet	oral, daily at 1700 (time critical), PACU & Post-op Indication:
() Pharmac	ey consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S Indication:
] Mechanica	al Prophylaxis (Single Response)	
() Contraine	dications exist for mechanical prophylaxis	Routine, Once
		No mechanical VTE prophylaxis due to the following
		contraindication(s): PACU & Post-op
() Place/Ma continuou		Routine, Continuous, PACU & Post-op
	quential compression device and antiembolic	"And" Linked Panel
() Place see stockings	3	
() Place see stockings [] Place/N continue	s Iaintain sequential compression device ous	Routine, Continuous, PACU & Post-op
() Place sea stockings [] Place/W continua [] Place a	s Iaintain sequential compression device ous ntiembolic stockings	Routine, Continuous, PACU & Post-op Routine, Once, PACU & Post-op
() Place sec stockings [] Place/W continue [] Place a High Risk of	s Iaintain sequential compression device ous ntiembolic stockings DVT - Surgical	Routine, Once, PACU & Post-op
() Place sec stockings [] Place/W continue [] Place a High Risk of	s Iaintain sequential compression device ous ntiembolic stockings DVT - Surgical	
() Place sed stockings [] Place/W continue [] Place a High Risk of Address both	s Iaintain sequential compression device ous ntiembolic stockings DVT - Surgical	Routine, Once, PACU & Post-op
() Place sec stockings [] Place/W continue [] Place a High Risk of Address both	s Maintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis.
 () Place seg stockings [] Place/W continue [] Place a High Risk of Address both] High Risk [] High risk 	s Maintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE	Routine, Once, PACU & Post-op
 () Place seg stockings [] Place/W continue [] Place a High Risk of Address both] High Risk [] High Risk [] High Risk (Single Registration) 	Alaintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient esponse)	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op
 Place seg stockings Place/N continue Place a High Risk of Address both High Risk High Risk High Risk High Risk Single Re 	Alaintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op Routine, Once
 () Place seg stockings [] Place/W continue [] Place a High Risk of Address both] High Risk [] High Risk [] High Risk (Single Registration) 	Alaintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient esponse)	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is
 () Place seg stockings [] Place/W continue [] Place a High Risk of Address both] High Risk [] High Risk [] High Risk (Single Registration) 	Alaintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient esponse)	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication.
 () Place sea stockings [] Place/W continua [] Place a High Risk of Address both] High Risk [] High Risk [] High Risk (Single Registration) 	Aaintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient esponse)	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following:
 () Place sea stockings [] Place/W continua [] Place a High Risk of Address both] High Risk [] High Risk (Single Re () Patient is 	Alaintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient esponse) s currently receiving therapeutic anticoagulation	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op
 () Place sea stockings [] Place/W continua [] Place a High Risk of Address both] High Risk [] High Risk (Single Re () Patient is 	Aaintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient esponse)	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once
 () Place sea stockings [] Place/W continua [] Place a High Risk of Address both] High Risk [] High Risk [] High Risk (Single Re () Patient is 	Alaintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient esponse) s currently receiving therapeutic anticoagulation	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following
 () Place sea stockings [] Place/W continua [] Place a High Risk of Address both] High Risk [] High Risk [] High Risk (Single Re () Patient is 	Alaintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient esponse) s currently receiving therapeutic anticoagulation	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s):
 () Place sea stockings [] Place/W continua [] Place a High Risk of Address both] High Risk [] High Risk [] High Risk (Single Re () Patient is 	Alaintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient esponse) a currently receiving therapeutic anticoagulation dications exist for pharmacologic prophylaxis	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following
 () Place sea stockings [] Place/W continua [] Place a High Risk of Address both] High Risk [] High Risk (Single Red) () Patient is () Contrained () enoxapate 	Aaintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient esponse) s currently receiving therapeutic anticoagulation dications exist for pharmacologic prophylaxis	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op
 () Place sea stockings [] Place/W continua [] Place a High Risk of Address both] High Risk [] High Risk [] High Risk (Single Red) () Patient is 	Aaintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient esponse) s currently receiving therapeutic anticoagulation dications exist for pharmacologic prophylaxis rin (LOVENOX) injection (Single Response) arin (LOVENOX) syringe	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op 40 mg, subcutaneous, daily at 0600 (time critical), Starting S+1
 () Place set stockings [] Place/W continue [] Place a High Risk of Address both] High Risk [] High Risk [] High Risk (Single Re () Patient is () enoxapate 	Aaintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient esponse) s currently receiving therapeutic anticoagulation dications exist for pharmacologic prophylaxis	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op 40 mg, subcutaneous, daily at 0600 (time critical), Starting S+1 30 mg, subcutaneous, daily at 0600 (time critical), Starting S+1
 () Place sea stockings [] Place/W continua [] Place a High Risk of Address both] High Risk [] High Risk (Single Re () Patient is () Patient is () enoxapate 	Aaintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient esponse) a currently receiving therapeutic anticoagulation dications exist for pharmacologic prophylaxis rin (LOVENOX) injection (Single Response) arin (LOVENOX) syringe arin (LOVENOX) syringe - For Patients with CrCL han 30 mL/min	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op 40 mg, subcutaneous, daily at 0600 (time critical), Starting S+1 30 mg, subcutaneous, daily at 0600 (time critical), Starting S+1 For Patients with CrCL LESS than 30 mL/min
 () Place sea stockings [] Place/W continua [] Place a High Risk of Address both [] High Risk [] High Risk [] High Risk (Single Re () Patient is () Patient is () enoxapate 	Alaintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient esponse) a currently receiving therapeutic anticoagulation dications exist for pharmacologic prophylaxis rin (LOVENOX) injection (Single Response) arin (LOVENOX) syringe arin (LOVENOX) syringe - For Patients with CrCL nan 30 mL/min arin (LOVENOX) syringe - For Patients weight	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op 40 mg, subcutaneous, daily at 0600 (time critical), Starting S+1 30 mg, subcutaneous, daily at 0600 (time critical), Starting S+1 For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily at 0600, 1800 (time
 () Place set stockings [] Place/W continue [] Place a High Risk of Address both [] High Risk [] High Risk [] High Risk (Single Rei () Patient is () Patient is () enoxapation 	Adintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient esponse) as currently receiving therapeutic anticoagulation dications exist for pharmacologic prophylaxis rin (LOVENOX) injection (Single Response) arin (LOVENOX) syringe arin (LOVENOX) syringe - For Patients with CrCL nan 30 mL/min arin (LOVENOX) syringe - For Patients weight n 100-139 kg and CrCl GREATER than 30	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op 40 mg, subcutaneous, daily at 0600 (time critical), Startin S+1 30 mg, subcutaneous, daily at 0600 (time critical), Startin S+1 For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1
 () Place sea stockings [] Place/W continua [] Place a High Risk of Address both] High Risk [] High Risk (Single Re () Patient is () Patient is () enoxapai <	Adintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient esponse) as currently receiving therapeutic anticoagulation dications exist for pharmacologic prophylaxis rin (LOVENOX) injection (Single Response) arin (LOVENOX) syringe arin (LOVENOX) syringe - For Patients with CrCL nan 30 mL/min arin (LOVENOX) syringe - For Patients weight n 100-139 kg and CrCI GREATER than 30	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op 40 mg, subcutaneous, daily at 0600 (time critical), Startin S+1 30 mg, subcutaneous, daily at 0600 (time critical), Startin S+1 For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1 For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min
 () Place set stockings [] Place/W continue [] Place a High Risk of Address both Address both [] High Risk [] High Risk (Single Re () Patient is () Patient is () enoxapat 	Adintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient esponse) as currently receiving therapeutic anticoagulation dications exist for pharmacologic prophylaxis rin (LOVENOX) injection (Single Response) arin (LOVENOX) syringe arin (LOVENOX) syringe - For Patients with CrCL nan 30 mL/min arin (LOVENOX) syringe - For Patients weight n 100-139 kg and CrCI GREATER than 30 arin (LOVENOX) syringe - For Patients weight	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op 40 mg, subcutaneous, daily at 0600 (time critical), Startin S+1 30 mg, subcutaneous, daily at 0600 (time critical), Startin S+1 30 mg, subcutaneous, daily at 0600 (time critical), Startin S+1 For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Startin S+1 For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min 40 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Startin S+1
 () Place set stockings [] Place/W continue [] Place a High Risk of Address both Address both [] High Risk [] High Risk (Single Re () Patient is () enoxapat <	Adintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient esponse) a currently receiving therapeutic anticoagulation dications exist for pharmacologic prophylaxis rin (LOVENOX) injection (Single Response) arin (LOVENOX) syringe arin (LOVENOX) syringe - For Patients with CrCL nan 30 mL/min arin (LOVENOX) syringe - For Patients weight n 100-139 kg and CrCl GREATER than 30 arin (LOVENOX) syringe - For Patients weight or GREATER and CrCl GREATER than 30	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op 40 mg, subcutaneous, daily at 0600 (time critical), Starting S+1 30 mg, subcutaneous, daily at 0600 (time critical), Starting S+1 For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1 For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min 40 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1
 () Place sea stockings [] Place/W continua [] Place a High Risk of Address both Address both [] High Risk [] High Risk (Single Red) () Patient is () Patient is () enoxapation ()	Adintain sequential compression device ous ntiembolic stockings DVT - Surgical n pharmacologic and mechanical prophylaxis by or of VTE Pharmacological Prophylaxis - Surgical Patient esponse) a currently receiving therapeutic anticoagulation dications exist for pharmacologic prophylaxis rin (LOVENOX) injection (Single Response) arin (LOVENOX) syringe arin (LOVENOX) syringe - For Patients with CrCL nan 30 mL/min arin (LOVENOX) syringe - For Patients weight n 100-139 kg and CrCl GREATER than 30 arin (LOVENOX) syringe - For Patients weight or GREATER and CrCl GREATER than 30	Routine, Once, PACU & Post-op dering from Pharmacological and Mechanical Prophylaxis. Routine, Once, PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op 40 mg, subcutaneous, daily at 0600 (time critical), Startin S+1 30 mg, subcutaneous, daily at 0600 (time critical), Startin S+1 For Patients with CrCL LESS than 30 mL/min 30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1 For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min 40 mg, subcutaneous, 2 times daily at 0600, 1800 (time

() fondaparinux (ARIXTRA) injection	 2.5 mg, subcutaneous, daily, Starting S+1, PACU & Post-op If the patient does not have a history or suspected case of Heparin-Induced Thrombocytopenia (HIT) do NOT order this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCl LESS than 30 mL/min. This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
() heparin (porcine) injection	5,000 Units, subcutaneous, every 8 hours, S+1 at 6:00 AM, PACU & Post-op
 heparin (porcine) injection (Recommended for patients with high risk of bleeding, e.g. weight < 50kg and age > 75yrs) 	5,000 Units, subcutaneous, every 12 hours, S+1 at 6:00 AM, PACU & Post-op Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
() warfarin (COUMADIN) tablet	oral, daily at 1700 (time critical), Starting S+1, PACU & Post-op Indication:
() Pharmacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S Indication:
[] Mechanical Prophylaxis (Single Response)	
() Contraindications exist for mechanical prophylaxis	Routine, Once No mechanical VTE prophylaxis due to the following contraindication(s): PACU & Post-op
() Place/Maintain sequential compression device continuous	Routine, Continuous, PACU & Post-op
() Place sequential compression device and antiembolic stockings	"And" Linked Panel
[] Place/Maintain sequential compression device continuous	Routine, Continuous, PACU & Post-op
[] Place antiembolic stockings	Routine, Once, PACU & Post-op
High Risk of DVT - Non-Surgical	
Address both pharmacologic and mechanical prophylaxis by or	dering from Pharmacological and Mechanical Prophylaxis.
[] High Risk	Deuting Organ DAOLL & Death an
[] High risk of VTE	Routine, Once, PACU & Post-op
[] High Risk Pharmacological Prophylaxis - Non-Surgical Patient (Single Response)	
() Patient is currently receiving therapeutic anticoagulation	Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op
() Contraindications exist for pharmacologic prophylaxis	Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op
() enoxaparin (LOVENOX) injection (Single Response)	
() enoxaparin (LOVENOX) syringe	40 mg, subcutaneous, daily at 1700 (time critical), Starting S
() enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min	30 mg, subcutaneous, daily at 1700 (time critical), Starting S For Patients with CrCL LESS than 30 mL/min
 enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCI GREATER than 30 mL/min 	30 mg, subcutaneous, 2 times daily, Starting S For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min
 enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCI GREATER than 30 mL/min 	40 mg, subcutaneous, 2 times daily, Starting S For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min

() fondaparinux (ARIXTRA) injection	 2.5 mg, subcutaneous, daily, PACU & Post-op If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT) do NOT order this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCI LESS than 30 mL/min. This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
() heparin (porcine) injection	5,000 Units, subcutaneous, every 8 hours, PACU & Post-op
 heparin (porcine) injection (Recommended for patients with high risk of bleeding, e.g. weight < 50kg and age > 75yrs) 	5,000 Units, subcutaneous, every 12 hours, PACU & Post-op Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
() warfarin (COUMADIN) tablet	oral, daily at 1700 (time critical), PACU & Post-op Indication:
() Pharmacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S Indication:
[] Mechanical Prophylaxis (Single Response)	
() Contraindications exist for mechanical prophylaxis	Routine, Once No mechanical VTE prophylaxis due to the following contraindication(s): PACU & Post-op
() Place/Maintain sequential compression device continuous	Routine, Continuous, PACU & Post-op
 Place sequential compression device and antiembolic stockings 	"And" Linked Panel
[] Place/Maintain sequential compression device continuous	Routine, Continuous, PACU & Post-op
[] Place antiembolic stockings	Routine, Once, PACU & Post-op
High Risk of DVT - Surgical (Hip/Knee)	
Address both pharmacologic and mechanical prophylaxis by orc	dering from Pharmacological and Mechanical Prophylaxis.
[] High Risk	
[] High risk of VTE	Routine, Once, PACU & Post-op
[] High Risk Pharmacological Prophylaxis - Hip or Knee (Arthroplasty) Surgical Patient (Single Response)	
() Patient is currently receiving therapeutic anticoagulation	Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op
() Contraindications exist for pharmacologic prophylaxis	Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op
() apixaban (ELIQUIS) tablet	2.5 mg, oral, every 12 hours, Starting S+1, PACU & Post-op Indications:
() aspirin chewable tablet	162 mg, oral, daily, Starting S+1, PACU & Post-op
() aspirin (ECOTRIN) enteric coated tablet	162 mg, oral, daily, Starting S+1, PACU & Post-op
() enoxaparin (LOVENOX) injection (Single Response)	
() enoxaparin (LOVENOX) syringe - hip arthoplasty	40 mg, subcutaneous, daily at 0600 (time critical), Starting S+1
() enoxaparin (LOVENOX) syringe - knee arthroplasty	30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1
() enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min - knee/hip arthroplasty	30 mg, subcutaneous, daily at 0600 (time critical), Starting S+1 For Patients with CrCL LESS than 30 mL/min.
 enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCI GREATER than 30 mL/min 	30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1 For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min.

 enoxaparin (LOVENOX) syringe - For Pat 140 kg or GREATER and CrCl GREATEF mL/min 	
() fondaparinux (ARIXTRA) injection	2.5 mg, subcutaneous, daily, Starting S+1, PACU & Post-op
	If the patient does not have a history or suspected case of Heparin-Induced Thrombocytopenia (HIT) do NOT order this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCI LESS than 30 mL/min This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
() heparin (porcine) injection	5,000 Units, subcutaneous, every 8 hours, S+1 at 6:00 AM, PACU & Post-op
() heparin (porcine) injection (Recommended with high risk of bleeding, e.g. weight < 50k	for patients 5,000 Units, subcutaneous, every 12 hours, S+1 at 6:00
75yrs)	Recommended for patients with high risk of bleeding, e.g weight LESS than 50kg and age GREATER than 75yrs.
() rivaroxaban (XARELTO) tablet for hip or kr arthroplasty planned during this admission	nee 10 mg, oral, daily at 0600 (time critical), Starting S+1,
() warfarin (COUMADIN) tablet	oral, daily at 1700 (time critical), Starting S+1, PACU & Post-op Indication:
() Pharmacy consult to manage warfarin (CO	
[] Mechanical Prophylaxis (Single Response)	
() Contraindications exist for mechanical prop	bhylaxis Routine, Once No mechanical VTE prophylaxis due to the following contraindication(s): PACU & Post-op
() Place/Maintain sequential compression dev continuous	
() Place sequential compression device and a stockings	antiembolic "And" Linked Panel
[] Place/Maintain sequential compression de continuous	evice Routine, Continuous, PACU & Post-op
[] Place antiembolic stockings	Routine, Once, PACU & Post-op
T Risk and Prophylaxis Tool (Single Respon Low Risk Definition Moderate Risk Definition	
contraindicated. High Risk Definition Both pharmacologic AND mechanical prophylax	Mechanical prophylaxis is optional unless pharmacologic is is must be addressed. actors One or more of the following medical conditions: One or more of the
veins, cancer, sepsis, obesity, previous stroke, r	, MI, lung disease, pneumonia, active inflammation, dehydration, varicose rheumatologic disease, sickle cell disease, leg swelling, ulcers, venous Factor V Leiden, prothrombin variant mutations, anticardiolipin antibody
stasis and nephrotic syndrome Thrombophilla (F	deficiency; hyperhomocysteinemia; myeloproliferative disorders)
syndrome; antithrombin, protein C or protein S of Age 60 and above Severe fracture of hip, pelvis Central line Acute spinal cord injury with pares	s or leg sis
syndrome; antithrombin, protein C or protein S of Age 60 and above Severe fracture of hip, pelvis	s or leg sis e major traumas ours Abdominal or pelvic surgery for CANCER

[] Low Risk (Single Response)	
() Low risk of VTE	Routine, Once Low risk: Due to low risk, no VTE prophylaxis is needed. Will encourgae early ambulation PACU & Post-op
Moderate Risk of DVT - Surgical	
Address pharmacologic prophylaxis by selecting one of the follo pharmacologic prophylaxis is contraindicated.	owing. Mechanical prophylaxis is optional unless
[] Moderate Risk	
[] Moderate risk of VTE	Routine, Once, PACU & Post-op
[] Moderate Risk Pharmacological Prophylaxis - Surgical Patient (Single Response)	
() Patient is currently receiving therapeutic anticoagulation	Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op
() Contraindications exist for pharmacologic prophylaxis	Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op
() enoxaparin (LOVENOX) injection (Single Response)	
() enoxaparin (LOVENOX) syringe	40 mg, subcutaneous, daily at 0600 (time critical), Starting S+1
() enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min	30 mg, subcutaneous, daily at 0600 (time critical), Starting S+1
	For Patients with CrCL LESS than 30 mL/min
 enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCI GREATER than 30 mL/min 	30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1 For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min
 enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCI GREATER than 30 mL/min 	40 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1 For Patient weight of 140 kg or GREATER and CrCl GREATER than 30 mL/min
() fondaparinux (ARIXTRA) injection	 2.5 mg, subcutaneous, daily, Starting S+1, PACU & Post-op If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT) do NOT order this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCI LESS than 30 mL/min. This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
() heparin (porcine) injection	5,000 Units, subcutaneous, every 8 hours, S+1 at 6:00 AM, PACU & Post-op
 heparin (porcine) injection (Recommended for patients with high risk of bleeding, e.g. weight < 50kg and age > 75yrs) 	5,000 Units, subcutaneous, every 12 hours, S+1 at 6:00 AM, PACU & Post-op Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
() warfarin (COUMADIN) tablet	oral, daily at 1700 (time critical), Starting S+1, PACU & Post-op Indication:
() Pharmacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S Indication:
[] Mechanical Prophylaxis (Single Response)	
() Contraindications exist for mechanical prophylaxis	Routine, Once No mechanical VTE prophylaxis due to the following contraindication(s): PACU & Post-op

() Place/Maintain sequential compression device continuous	Routine, Continuous, PACU & Post-op
() Place sequential compression device and antiembolic stockings	"And" Linked Panel
[] Place/Maintain sequential compression device continuous	Routine, Continuous, PACU & Post-op
[] Place antiembolic stockings	Routine, Once, PACU & Post-op
Moderate Risk of DVT - Non-Surgical Address pharmacologic prophylaxis by selecting one of the follo	wing. Mechanical prophylaxis is optional unless
pharmacologic prophylaxis is contraindicated.	wing. Mechanical prophylaxis is optional unless
] Moderate Risk	
[] Moderate risk of VTE	Routine, Once, PACU & Post-op
] Moderate Risk Pharmacological Prophylaxis - Non-Surgical Patient (Single Response)	
() Patient is currently receiving therapeutic anticoagulation	Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op
() Contraindications exist for pharmacologic prophylaxis	Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op
() enoxaparin (LOVENOX) injection (Single Response)	
() enoxaparin (LOVENOX) syringe	40 mg, subcutaneous, daily at 1700 (time critical), Starting S
() enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min	30 mg, subcutaneous, daily at 1700 (time critical), Starting S For Patients with CrCL LESS than 30 mL/min
() enoxaparin (LOVENOX) syringe - For Patients weight	30 mg, subcutaneous, 2 times daily, Starting S
between 100-139 kg and CrCl GREATER than 30 mL/min	For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min
 enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCI GREATER than 30 mL/min 	40 mg, subcutaneous, 2 times daily, Starting S For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min
() fondaparinux (ARIXTRA) injection	2.5 mg, subcutaneous, daily, PACU & Post-op If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT), do NOT orde this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCl LESS than 30 mL/min This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
() heparin (porcine) injection	5,000 Units, subcutaneous, every 8 hours, PACU & Post-o
 heparin (porcine) injection (Recommended for patients with high risk of bleeding, e.g. weight < 50kg and age > 75yrs) 	5,000 Units, subcutaneous, every 12 hours, PACU & Post-op Recommended for patients with high risk of bleeding, e.g.
	weight LESS than 50kg and age GREATER than 75yrs.
() warfarin (COUMADIN) tablet	oral, daily at 1700 (time critical), PACU & Post-op Indication:
() Pharmacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S Indication:
] Mechanical Prophylaxis (Single Response)	
() Contraindications exist for mechanical prophylaxis	Routine, Once No mechanical VTE prophylaxis due to the following contraindication(s): PACU & Post-op
() Place/Maintain sequential compression device continuous	Routine, Continuous, PACU & Post-op
() Place sequential compression device and antiembolic stockings	"And" Linked Panel

 Place/Maintain sequential compression device continuous 	Routine, Continuous, PACU & Post-op
[] Place antiembolic stockings	Routine, Once, PACU & Post-op
High Risk of DVT - Surgical	
Address both pharmacologic and mechanical prophylaxis by or	dering from Pharmacological and Mechanical Prophylaxis.
] High Risk	
[] High risk of VTE	Routine, Once, PACU & Post-op
[] High Risk Pharmacological Prophylaxis - Surgical Patient (Single Response)	
() Patient is currently receiving therapeutic anticoagulation	Routine, Once
	No pharmacologic VTE prophylaxis because: patient is
	already on the apeutic anticoagulation for other indication.
	Therapy for the following: PACU & Post-op
() Contraindications exist for pharmacologic prophylaxis	Routine, Once
	No pharmacologic VTE prophylaxis due to the following
	contraindication(s):
	PACU & Post-op
() enoxaparin (LOVENOX) injection (Single Response)	
() enoxaparin (LOVENOX) syringe	40 mg, subcutaneous, daily at 0600 (time critical), Starting S+1
() enoxaparin (LOVENOX) syringe - For Patients with CrCL	30 mg, subcutaneous, daily at 0600 (time critical), Starting
LESS than 30 mL/min	S+1
	For Patients with CrCL LESS than 30 mL/min
() enoxaparin (LOVENOX) syringe - For Patients weight	30 mg, subcutaneous, 2 times daily at 0600, 1800 (time
between 100-139 kg and CrCl GREATER than 30	critical), Starting S+1
mL/min	For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min
() enoxaparin (LOVENOX) syringe - For Patients weight	40 mg, subcutaneous, 2 times daily at 0600, 1800 (time
140 kg or GREATER and CrCI GREATER than 30	critical), Starting S+1
mL/min	For Patients weight 140 kg or GREATER and CrCl
	GREATER than 30 mL/min
() fondaparinux (ARIXTRA) injection	2.5 mg, subcutaneous, daily, Starting S+1, PACU & Post-op
	If the patient does not have a history or suspected case of
	Heparin-Induced Thrombocytopenia (HIT) do NOT order
	this medication. Contraindicated in patients LESS than
	50kg, prior to surgery/invasive procedure, or CrCI LESS
	than 30 mL/min.
	This patient has a history of or suspected case of
() honorin (norgina) injection	Heparin-Induced Thrombocytopenia (HIT): 5,000 Units, subcutaneous, every 8 hours, S+1 at 6:00
() heparin (porcine) injection	AM, PACU & Post-op
() heparin (porcine) injection (Recommended for patients	5,000 Units, subcutaneous, every 12 hours, S+1 at 6:00
with high risk of bleeding, e.g. weight $<$ 50kg and age $>$	AM, PACU & Post-op
75yrs)	Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
() warfarin (COUMADIN) tablet	oral, daily at 1700 (time critical), Starting S+1, PACU &
	Post-op
	Indication:
() Pharmacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S
1 Machanical Dranbulavia (Cingle Decrement)	Indication:
 [] Mechanical Prophylaxis (Single Response) () Contraindications exist for mechanical prophylaxis 	Routine, Once
	No mechanical VTE prophylaxis due to the following
	contraindication(s):
	PACU & Post-op
() Place/Maintain sequential compression device	Routine, Continuous, PACU & Post-op
continuous () Place sequential compression device and antiembolic	"And" Linked Panel
() Place sequential compression device and antiembolic stockings	ANU LINKEU FANEI

[] Place/Maintain sequential compression device	Routine, Continuous, PACU & Post-op
continuous [] Place antiembolic stockings	Routine, Once, PACU & Post-op
) High Risk of DVT - Non-Surgical	
Address both pharmacologic and mechanical prophylaxis by or	dering from Pharmacological and Mechanical Prophylaxis.
[] High Risk	Deutine Ones DAOIL & Deet or
[] High risk of VTE	Routine, Once, PACU & Post-op
[] High Risk Pharmacological Prophylaxis - Non-Surgical Patient (Single Response)	
() Patient is currently receiving therapeutic anticoagulation	Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op
() Contraindications exist for pharmacologic prophylaxis	Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op
() enoxaparin (LOVENOX) injection (Single Response)	
() enoxaparin (LOVENOX) syringe	40 mg, subcutaneous, daily at 1700 (time critical), Starting S
() enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min	30 mg, subcutaneous, daily at 1700 (time critical), Starting S
	For Patients with CrCL LESS than 30 mL/min
 enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCI GREATER than 30 mL/min 	30 mg, subcutaneous, 2 times daily, Starting S For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min
 enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCI GREATER than 30 mL/min 	40 mg, subcutaneous, 2 times daily, Starting S For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min
() fondaparinux (ARIXTRA) injection	 2.5 mg, subcutaneous, daily, PACU & Post-op If the patient does not have a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT) do NOT order this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCI LESS than 30 mL/min. This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
() heparin (porcine) injection	5,000 Units, subcutaneous, every 8 hours, PACU & Post-op
() heparin (porcine) injection (Recommended for patients	5,000 Units, subcutaneous, every 12 hours, PACU &
with high risk of bleeding, e.g. weight < 50kg and age >	Post-op
75yrs)	Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
() warfarin (COUMADIN) tablet	oral, daily at 1700 (time critical), PACU & Post-op Indication:
() Pharmacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S Indication:
[] Mechanical Prophylaxis (Single Response)	
() Contraindications exist for mechanical prophylaxis	Routine, Once No mechanical VTE prophylaxis due to the following contraindication(s): PACU & Post-op
() Place/Maintain sequential compression device continuous	Routine, Continuous, PACU & Post-op
() Place sequential compression device and antiembolic stockings	"And" Linked Panel
[] Place/Maintain sequential compression device continuous	Routine, Continuous, PACU & Post-op
[] Place antiembolic stockings	Routine, Once, PACU & Post-op
) High Risk of DVT - Surgical (Hip/Knee)	, ,

() High Risk of DVT - Surgical (Hip/Knee)

Address both pharmacologic and mechanical prophylaxis by ordering from Pharmacological and Mechanical Prophylaxis.

[] High Risk	
[] High risk of VTE	Routine, Once, PACU & Post-op
[] High Risk Pharmacological Prophylaxis - Hip or Knee (Arthroplasty) Surgical Patient (Single Response)	
() Patient is currently receiving therapeutic anticoagulation	Routine, Once No pharmacologic VTE prophylaxis because: patient is already on therapeutic anticoagulation for other indication. Therapy for the following: PACU & Post-op
() Contraindications exist for pharmacologic prophylaxis	Routine, Once No pharmacologic VTE prophylaxis due to the following contraindication(s): PACU & Post-op
() apixaban (ELIQUIS) tablet	2.5 mg, oral, every 12 hours, Starting S+1, PACU & Post-op Indications:
() aspirin chewable tablet	162 mg, oral, daily, Starting S+1, PACU & Post-op
() aspirin (ECOTRIN) enteric coated tablet	162 mg, oral, daily, Starting S+1, PACU & Post-op
() enoxaparin (LOVENOX) injection (Single Response)	
() enoxaparin (LOVENOX) syringe - hip arthoplasty	40 mg, subcutaneous, daily at 0600 (time critical), Starting S+1
() enoxaparin (LOVENOX) syringe - knee arthroplasty	30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1
 enoxaparin (LOVENOX) syringe - For Patients with CrCL LESS than 30 mL/min - knee/hip arthroplasty 	30 mg, subcutaneous, daily at 0600 (time critical), Starting S+1 For Patients with CrCL LESS than 30 mL/min.
 enoxaparin (LOVENOX) syringe - For Patients weight between 100-139 kg and CrCI GREATER than 30 mL/min 	30 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1 For Patients weight between 100-139 kg and CrCl GREATER than 30 mL/min.
 enoxaparin (LOVENOX) syringe - For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min 	40 mg, subcutaneous, 2 times daily at 0600, 1800 (time critical), Starting S+1 For Patients weight 140 kg or GREATER and CrCl GREATER than 30 mL/min
() fondaparinux (ARIXTRA) injection	 2.5 mg, subcutaneous, daily, Starting S+1, PACU & Post-op If the patient does not have a history or suspected case of Heparin-Induced Thrombocytopenia (HIT) do NOT order this medication. Contraindicated in patients LESS than 50kg, prior to surgery/invasive procedure, or CrCl LESS than 30 mL/min This patient has a history of or suspected case of Heparin-Induced Thrombocytopenia (HIT):
() heparin (porcine) injection	5,000 Units, subcutaneous, every 8 hours, S+1 at 6:00 AM, PACU & Post-op
 heparin (porcine) injection (Recommended for patients with high risk of bleeding, e.g. weight < 50kg and age > 75yrs) 	5,000 Units, subcutaneous, every 12 hours, S+1 at 6:00 AM, PACU & Post-op Recommended for patients with high risk of bleeding, e.g. weight LESS than 50kg and age GREATER than 75yrs.
() rivaroxaban (XARELTO) tablet for hip or knee arthroplasty planned during this admission	10 mg, oral, daily at 0600 (time critical), Starting S+1, PACU & Post-op To be Given on Post Op Day 1. Indications:
() warfarin (COUMADIN) tablet	oral, daily at 1700 (time critical), Starting S+1, PACU & Post-op Indication:
() Pharmacy consult to manage warfarin (COUMADIN)	STAT, Until discontinued, Starting S Indication:

()	Contraindications exist for mechanical prophylaxis	Routine, Once No mechanical VTE prophylaxis due to the following contraindication(s): PACU & Post-op
()	Place/Maintain sequential compression device continuous	Routine, Continuous, PACU & Post-op
()	Place sequential compression device and antiembolic stockings	"And" Linked Panel
[]	Place/Maintain sequential compression device continuous	Routine, Continuous, PACU & Post-op
[]	Place antiembolic stockings	Routine, Once, PACU & Post-op

[X] C-reactive protein	Every Monday For 3 Occurrences, Post-op
[X] Prealbumin level	Every Monday For 3 Occurrences, Post-op
[X] Cytomegalovirus by PCR	Every Monday For 3 Occurrences Specimen Source: Post-op

Laboratory Daily AM x 3

[X] Basic metabolic panel	AM draw repeats For 3 Days, Post-op
[X] Hepatic function panel	AM draw repeats For 3 Days, Post-op
[X] Magnesium level	AM draw repeats For 3 Days, Post-op
[X] Phosphorus level	AM draw repeats For 3 Days, Post-op
[X] Ionized calcium	AM draw repeats For 3 Days, Post-op
[X] LDH	AM draw repeats For 3 Days, Post-op
[X] CBC with platelet and differential	AM draw repeats For 3 Days, Post-op
X Prothrombin time with INR	AM draw repeats For 3 Days, Post-op
X Partial thromboplastin time	AM draw repeats For 3 Days, Post-op
X Arterial blood gas	AM draw repeats For 3 Days
	While intubated, Post-op
[X] Fibrinogen	AM draw repeats For 3 Occurrences, Post-op
Laboratory Trough Level at 05:30 x 3	
[] FK506 Tacrolimus level, random	AM draw repeats, Starting S+1 For 3 Days
	Trough level
[] Cyclosporine level, random	AM draw repeats, Starting S+1 For 3 Days
	Trough level
Laboratory Every Monday x 3	
[X] C-reactive protein	Every Monday For 3 Occurrences
[X] Prealbumin level	Every Monday For 3 Occurrences
Microbiology	
[X] Urinalysis screen and microscopy, with reflex to culture	Conditional Frequency For 1 Occurrences
[]	Specimen Source: Urine
	Specimen Site:
	If temperature greater than 100.5 deg F
[X] Sputum culture	Conditional Frequency For 1 Occurrences, Sputum, Not
	otherwise specified
	If temperature greater than 100.5 deg F
[X] Blood culture x 2	"And" Linked Panel
[X] Blood Culture (Aerobic & Anaerobic)	Once, Blood
	Collect before antibiotics given. Blood cultures should be
	ordered x2, with each set drawn from a different peripheral
	site. If unable to draw both sets from a peripheral site,
	please call the lab for assistance; an IV line should NEVER
	be used.
Drinted on 4/19/2010 at 2:10 DM from SUD	Dage 01 of 00

[X] Blood Culture	(Aerobic & Anaerobic)
-------------------	-----------------------

Once, Blood

Collect before antibiotics given. Blood cultures should be ordered x2, with each set drawn from a different peripheral site. If unable to draw both sets from a peripheral site, please call the lab for assistance; an IV line should NEVER be used.

Cardiology

Imaging

Diagnostic X-Ray

[] Chest 1 Vw Portable	Routine, 1 time imaging For 1
	on arrival to unit
[X] XR Chest 1 Vw Portable	STAT, Conditional Frequency For 1 Occurrences
	If temperature is greater than 100.5 degrees Farenheit

Other Studies

Respiratory

Respiratory Therapy [] Oxygen therapy Routine, Continuous Device 1: Nasal Cannula Rate in liters per minute: Rate in tenths of a liter per minute: 02 %: Device 2: Device 3: Titrate to keep O2 Sat Above: 90% Indications for O2 therapy: Wean to room air [X] Incentive spirometry Routine, Every hour while awake Have the patient do 10 repetitions each hour. [X] Encourage deep breathing and coughing Routine, Every 2 hours

Rehab

Consults

For Physician Consult orders use sidebar

Consults

1-5451
ntact Liver
Insulin,
cale and die
nta ,Ins